










Part# Desc

8133-100 Assembly of dif f  gear box

8133-101 Diff  set

8133-102 Crow n gear-41T (large)/pinion gear-11T (small)

8133-103 Assembly of the pinion gear

8381-102 Diff  outdrive/pins (dia 2*10mm)

8381-103 Pins(dia 2*10mm) (16 pcs)

8381-104
Flathead screw -coarse thread(KB2.6*10mm)

(16 pcs)

8381-106 Diff  case set/dif f  case cover/dif f  gasket

8381-107 Washer-A/w asher-B (8 pcs each)

8381-108 Gear-18T (2 pcs)/gear-12T (4 pcs)

8381-109 O Ring(dia 8mm*dia 2mm) (16 pcs)

8381-110 Ball bearing(dia 10mm*dia 15*4mm) (2 pcs)

8381-111 Diff  pins(dia 4*25.8mm) (4 pcs)

8381-113 Flathead screw (KM2.6X6mm) (16 pcs)

8381-114 Ball bearing(dia 8mm*dia14*4mm) (2 pcs)

8381-115 Pins(dia 2*8mm) (16 pcs)

8381-116 Pinion gear outdrive/pins(dia 2*8mm)

8381-117 Ball bearing(dia 5mm*dia 11*4mm) (2 pcs)

8381-118 Diff  gear box-F/R

8381-119
B head screw -coarse thread(BB3*16mm) (16

pcs)

8131-200 Diff  box assembly

8131-201 Diff  outdrive/pins (dia 2*10mm)

8131-202 Brackets (2 pcs)

8131-203 Diff  gear box (dif f  gear cover upper/low er)

8131-204 Spur gear-53T (plastic) (2 pcs)

8131-205 Center dif f  outdrive/lock nut(M4*4mm)

8381-204 Set screw s (M4*4mm) (16 pcs)

8131-300 Shock absorber complete (2 PCS)

8131-301 Shock spring (4 pcs)

8381-305 Shock ball (8 pcs)

8381-306 M3 nylon nut (8 pcs)

8381-309 Shock shaft (4 pcs)

8381-404 Set screw s (M3*3mm) (8 pcs)

8131-50L Assembly of upper sus.arm-Left

8131-50R Assembly of upper sus.arm-Right

8131-501 Upper sus.arm/rod end (2 sets)

8131-502 Upper sus.arm linkage (2 pcs)

8381-501 Upper sus.arm ball (4 pcs)

8131-600 Servo saver assembly-complete

Part# Desc

8131-602 Steering plate

8381-601 Brass w asher (4 pcs)

8381-602 Servo saver bushing/adjustment ring

8381-604
Servo saver sus. Arm-upper/low er/steering

sus. Arm

8381-605
B head screw -coarse thread(BB3*12mm) (16

pcs)

8381-606 Screw  bushing (16 pcs)

8381-608 Shaft (2 pcs)

8131-6Z0 Assembly of steering linkage (2PCS)

8381-6Z2 Plastic rod end (8 pcs)

8381-6Z3 Double w ay ball end (8 pcs)

8131-701 Low er sus.arm-front (2 pcs)

8131-702 Drive shaft set-A (2 pcs)

8131-703 Wheel axle (2 pcs)

8131-704 T head screw (TM4*17mm) (16 pcs)

8131-705 Steering arm (2 pcs)

8131-706 Hex adaptor (4 pcs)/12mm nut

8131-707 M6 lock nut (4 pcs)

8381-701 Upper sus.arm mount-rear/suspension mount

8381-702
B head screw -coarse thread(BB3*14mm) (16

pcs)

8381-703
B head screw -coarse thread(BB3*10mm) (16

pcs)

8381-710 Ball bearing(dia 6mm * dia 12*4mm) (2 pcs)

8381-715 B head screw (BM3*20mm) (16 pcs)

8381-716 Set screw s (M4*10mm) (16 pcs)

8381-717 Shock tow er (2 pcs)

8381-718 Pivot ball mount (4 pcs)

8381-719 Upper sus.arm shaft (4 pcs)

8381-720 Front bumper/upper sus.arm mount-front

8381-721 Low er sus.arm plate-front

8381-726
B head screw -coarse thread(BB3*18mm) (16

pcs)

8381-727 B head screw (BM3*56mm) (8 pcs)

8131-801 Low er sus.arm-rear (2 pcs)

8131-802 Sus.arm short axle (4 pcs)

8131-803 Rear hub-L/R

8131-804 Rear w ing (black)

8381-803 B head screw (BM3*18mm) (16 pcs)

8381-804 Wing mount/w ing brace-L/R

8381-805 B head screw (BM3*10mm) (16 pcs)

8381-806 Rear w ing rod-long/short

8381-807 Pin-A(dia 1.5mm) (16 pcs)



Part# Desc

8131-9S1 Servo mount

8381-9S2 Servo arm (2 pcs)

8381-9S3 B head screw (BM3*6mm) (16 pcs)

8381-9Z0 Assembly of steering tie rod

8381-9Z1 Steering tie rod (2 pcs)

8131-9M1 Motor mount

8131-001 Chassis

8131-002 Upper deck mount-F/R

8131-003 Central drive shaft-E

8131-004 Battery mount-A/B

8131-005 Receiver cover-upper/low er

8131-006 Upper deck-F

8131-007 Upper deck-G

8131-008 Wire mount (2 pcs)

8133-002
7.2V NiMh battery charger 8.5V 500mAh

output, 100-240V input

8382-005 Central drive shaft-C

8381-008 Antenna tube (3pcs)

8381-009 Pin-B(dia 1.2mm) (16 pcs)

8381-010 Screw  w asher(4 pcs)

8381-011 Flathead screw (KM3X10mm) (16 pcs)

8381-012
Flathead screw -coarse thread(KB3*10mm)

(16 pcs)

8381-014 Flathead screw  (KM3*5mm) (16 pcs)

8381-015 Flathead screw (KM3X18mm) (16 pcs)

H111 Brushed ESC 45A

H112 Brushed motor 550

H113 7.2V SC 1800mAh NiMh battery

D302T 2.4GHz transmitter

D302S 2.4GHz receiver

Remarks: all the above parts are applicable for both 
RAZ-R & Wolf.

The following parts are suitable for cars only 
where there are √

8131-9M2
Motor gear-18T/Lock nut(M3*3), zinc

alloy
√

8131-009 Body post-F/R √

8131-010
Rear tires (for buggy 8133) (2

pcs/set)
√

8131-013
Front tires (for buggy 8133) (2

pcs/set)
√

8131-015 Buggy front w heels (2 pcs) √

8131-016
Buggy front tires (w ith foams)-

unglued (2 sets)
√

8131-017 Buggy rear w heels (2 pcs) √

8131-018
Buggy rear tires (w ith foams)-

unglued (2 sets)
√

8132-001 Truggy tires √

8132-003 Body post holder/body post √

8132-005 Truggy w heels (2 pcs) √

8132-006
Truggy tires (w ith foams)-unglued

(2 sets)
√

8133-001
Buggy painted body (for 8133) (PVC

body)
√

8133-001C
Clear buggy body (PVC, with

window cutout and body decals
√

8133-9M1
Motor gear-21T/Lock nut(M3*3),

bronze
√

8134-001
Truggy painted body (for 8134)

(PVC body)
√

8134-001C
Clear truggy body (PVC, with

window cutout and body decals
√

8382-705 B head screw (BM3*24mm) (16 pcs) √

D303 Servo (6kg ) (for 8134) √

D304 Servo (3kg ) (for 8133) √

Optional parts

8131-012 Side guard (left/right) & aluminium chassis

D302HT 2.4GHz LCD transmitter

8133 8134













Diff outdrive/pins (dia 2*10mm)
































	页 2
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 19
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28



